TEST RESULTS
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Statement: The test results relate to the behaviour of the test specimens of a product under the
particular conditions of the test, they are not intended to be the sole criterion for

assessing the potential fire hazard of the product in use.

Warning:Thi§ classification report does not represent type approval or certification of the
product.the test laboratory has therefore play no part in sampling the product for the
test, although it holds appropriate references to the manufacture factory production
control that is aimed to be relevant to the sample tested and that will provide for their

Annex A

traceability.

Classes of reaction to fire performance for floorings
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SAMPLE PICTURES
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STATEMENT

1.We promise all the test data are correct and true,the client can request

re-test within one week,if doubting the test result.

2.All the information for the samples will be protected by us ,no any will be

leaked out.

3.The samples can be kept in our lab for one week,later it will be disposed

based on the regulation of the Lab.

4.The test result of the samples are the reference only,we are not responsible

for other products. P

5.When disputing,the client can request Jiangsu arbitration commission to

handle it.




